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I..II = Tubos de Acero de México, S.A.
T [ m:m q-m Km 433.7 Carr. México-Veracruz
Via Xalapa
(91697) Veracruz, Ver. México
(52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pagina: (52) 229 989 1120 fax
pate/dia:  17/11/2005
Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Cliente Orden - item N° Customer's Reference / Referencia del clignte Manufacturer's Works Order N® / Confirmacion de Vanta
082716/01
Manufacture Process / Proceso de fabricacién. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Slandard or Specification / Mormas o especificaciones. Sleel Grade / Grado de acero. Ends / Extremos. NORMAIL BEVEL
API 5L/ASTM Al106/ASME SA106/ASTM AS53 B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud. Quanlity [ Cantidad. 7 Pcs \ﬂN Mominal Weight / Peso Nominal
73.00 X 5.20 MM 6.00 / 6.50 MTS 8.62 EG/M
2-7/8 X 0.203 INCH 19.70 /f 21.30 FT : z 5.79 LB/FT
| TENSILE TEST / ENSAYOS DE TENSION |
Specimen condition Specimen dimensions Test vy U.T.S. ¥.8.
Condicion de la probeta Dimensiones de la probeta temp Unit / Unidad Unit / Unidad ! Elongation
HeatN° | Sample N°f Ls Type Size Temp. [KG/MM2 EG/MM2 urTs Alargamiento
Colada N* | Muestra N* Tipo Ol Tamanio de
mm ensayo Required/Reguerido Required / Requerido Required % in 2 inches
TMin: TMin: Min % =
Thax: Thiax:
LIiin: LMin: Iax Obt.
"C LMax: Ltax: %
35153 (461139|C/B Rec L 19.8% = 5.089 TA 35.92 49.62 0.72 35.60
35153 |461140|C/B Rec L 19.83 x 5.19 TA 35.54 49,20 0.72 34.90
35153 |461146|C/B Rec | L | 19.74 = 5.21 TA 36.54 49.15 0.74 35.40
36905 (477822|C/B Rec | L | 18.80 x 5.24 TA 35.65 49.34 0.72 38.60
36905 |477823|C/B Rec | L | 18.50 = 5.10 TA 35.18 49.27 0.71 39.40
Ls: L ion of the: ple /L lizacién de la C/B: Body / Cuerpo R/U: Upset [ Recalque Rec: Strip specimen / Rectangular
Cil: Round bar specimen/ Cilindrica Ori: Orientation / Orientacion L: Longitudinal / Longitudinal T: Transverse | Transversal
TA: Room Temp: 1 Temy Ambi EUL: Extension Under Load Method UTS: Ultimate tensile strength / Resistencia Max: Maximum / Maximo
Obt: Obtained / Obtenido ¥.S.: Yield strength / Fluencia LMin: Logitudinal Minimum / Minimo Longitudinal LMax: L itudinal Maxit I Maximo Longitudinal
TMin: Transverse Minlmum / Minimo Transversal TMax: Transverse Maximum / Maximo T rsal Min: Minimum / Mini
This i ta ceriify that the products descrited hera in were manufactured, sampled, lested, andlor insp Ll with the r :d and meets (he requirements in all respects. This cortificate is issued by & computerized system:and if 5 vasd with slecironic signature On the anginal cenificate the trade-mark grean colored
Tenaris' is stamped. 15 case the owner of ihe ongmal certificate would releaze a copy of 1f, he must altest its conformity ta the odginal oae, taking upen himsel the responsibility for any unlawful o pot allowed use. Ay ion ardfor {alsi ion will be subj) d to the law.
This cerificate is rot a declaration of origin nor may i be used as a declaration of origin:
Fate documento cerifica que ks prod ueles descrtos aqul fieron manulscturades, prabaros yio inspectionados de acuerds con fa especilicacion de referencia y satistace los comespondiantes raquerimianios. Este cenilicara se emie m e un sistema computarizada y £5 vidlido con tirma electrnica. En el cenificado anginal el logotipo
Tenaris (verde) estd impreso en la ho@a  En caso deque el dar del it THrEGUE Una ia cel m=ma, deberd garantizar ta conformidad con ol o 1, y 56 haoa responzable por cualquier uso ilegal o indebido. Cualquier alleracion yio Talsilicacion sera Sujeta a la ley

Este caificada no es, ni puede ser usado, como una declaracion de ongen u CACA 777 D4 0]
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- Tubos de Acero de México, S.A.
0=m q-m Km 433.7 Carr, México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México

(52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pégina: (52) 229 989 1120 fax

05027190 248
Date/Dia: 17/11/2005

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Clienta Ordarn - ftem N* Customer's Reference / Relerencia del cliente Manufacturer’s Works Order N° / Confirmacion de Venta
082716/01
Manufacture Process [ Proceso de fabricacion, Product Type / Tipo de producto. Surace / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Mormas o especilicacicnes. Steel Grade / Grado de acero. Ends ( Extremos. NORMAL BEVEL
API S5L/ASTM Al106/ASME SAl106/ASTM A53 B/X42 PSL1 BISELADO NORMAL
HU_.am...m_o_._w / Dimensiones. Length / Longitud. Quantity / Cantidad. 7 Pcs/pz Neminal Weight / Peso Nominal
73.00 X 5.20 MM 6.00 / 6.50 MTS 8.62 RG/M
2-7/8 X 0.203 INCH 19.70 / 21.30 FT . - 5.79 LB/FT
HARDNESS TEST / ENSAYOS DE DUREZA |
Superficial Hardness / Dureza superficial. |
Extemnal’ Externa
Heat N* Sample Unit Unidad: BHN
Colada N* § Muestra N* Ls: jReq. Min: Req. Max:
FResult fResultado
35153 §461139 |JC/B| 135
35153 (461140 |[C/B 140
35153 (461146 |C/B 137
36905 (477822 |C/B 135
36905 j477823 |C/B 137
Ls: Location of the ple | Localizacion de la 1 CfB: Body / Cuerpo R/U: Upset/ Recalque Req: Required / Requerido _
Min: m / Minimo Max: Maximum / Maximo
TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS |
Heat N° Sample N* Fiattening Test
Caolada N § Muestra h° “ns i
35153 (461139 |GOOD/BUENO
35153 (461140 |GOOD/BUENO
35153 461146 |GOOD/BUENO
36905 |477822 |GOOD/BUENO
36905 (477823 |GOOD/BUENO
This ia to cerify that the products i herain wers sampled, 1ested, andior inspeciad in accodance with the specitication referenced and mests the requireanents in all respects. This cerificate is issued by a o nerl system and it is valid with electonic signature. On the original ceriticate ihe trade-mark green coloned

Terars' is stamped  In case the owner of he aagnal cenlficate would relese a copy of it he must attest its conformity 1o the orginal one, taking upon himsell the responsibility forany unlawtul or not allowed use. Any alteration andt Lsilication will be i i to thae law,

This cartificate s rot a decla of origin no: may it be used as a declaration of origin.

Este documante certlica gus ks productos descitas aqul fuaran probades wio insp E de o la iicacidn do rof ia y satisface los imientos. Esle cenificado se emite i un sistama | ¥ es valido con firma electronica.  En e certificaco anginal el logolipo
Tenaris {verde) estd impreso en la hofa En case de que el poseador dal cedificado enfrégue una fotocopia del miamo, deber garantizar la conformidad con e original, y s= hace responsable por cuakjuler uso legal o indebido. Cuabquier alteracion o lalsdicacidn serd sulels a la ley.

Este cenificido no es, nl puede ser usado, como wna daciaracsin de ofigen DICA Ty 04 0
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e = Tubos de Acero de México, S5.A,
T m:m q_m Km 433.7 Carr. México-Veracruz
Via Xalapa
(91697) Veracruz, Ver. México
(52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pagina: (52) 229 989 1120 fax
Date/Dia: 17/11/2005
Customer/ Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - ltem N° Customer’s Reference / Relerencia cel cliente Manulacturer’s Works Order N* / Confirmacién de Venta
082716/01
{Manufacture Process / Proceso de fabricacion. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
IStandard or Specification / Nomas o especificaciones Steel Grade / Grado de acero. Ends / Extremos. NORMAL BEVEL
API 5L/ASTM Al106/ASME SA106/ASTM AS53 B/X42 PSL1 BISELADO NORMAL
Di jons / Dimensiones. Length / Longitud Quantity / Cantidad. 7 Pcs/p=z Nominal Weight / Paso Nominal
73.00 X 5.20 MM 6.00 / 6.50 MTS 8.62 KG/M
2-7/8 X 0.203 INCH 19.70 / 21.30 FT . : 5.79 LB/FT
CHEMICAL COMPOSITION / COMPOSICION QUIMICA.
Composition, % 1 Compaosicion %
c Mn Si Cr Mo 5 P Wi v Cu Al Sn As Nb Ti Ca B N
X100 X 1000 X 10000
Heat [H Max
Colada Minj
Sample N° |P Max
| Muestra N* Min
35153 H 13 110 | 25 4 2 1 12 32 2 54 31 5 4 1 3 7 1. 30
461139 P 14 110 | 27 3 2 1 11 23 2 52 31 & 3 2 5 ] 1 33
461140 P 13 1io0 25 3 1 0.9 13 23 1 58 i3 3 2 1 4 10 1 32
461146 P 14 109 27 3 2 1 12 24 2 50 31 5 3 1 5 10 1 33
461146 P 13 110 26 3 1 1.4 s b 24 1 58 31 4 2 i 4 10 1 32
36905 H 12 108 26 4 3 it 12 39 1 90 24 8 5 1 2 13 1 36
477822 P 1z 111 28 4 3 i 10 38 2 104 27 8 5 1 2 i8 1 40
ATT823 £ 12 111 28 4 3 1.8 11 38 2 106 28 8 5 1 2 10 il 40
H: Heat/ Colada P: Product / Producto
SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARTA
FABRICADC POR SIDERCA
LA PRACTICA DE AFINO EN EL HORNO - CUCHARA INCLUYE UNA INYECCION FINAL DE UNA VARILLA DE SILICIURO DE CALCIO PARA OBTENER UNA FORMA GLOBULAR DE E
VENTUALES MICROINCLUSIONES.
This is to cetity that the products described here in wera . sampled, tested, andor inspected in accordance wilh he specification referenced and meets ihe requirements in il raspacts. This cerificate is issued by a computerized system and il is valid with glectronic signature. On the ofgmal cenificate the Irace-mark green colored
Teraris' is stamped. 1 case the owner ol the original certificate would release a copy of it, he must attest its conformity 1o Ihe otiginal ona, taking upon himsell the réspansibility for any unlawful or not alowed use. Any alteration andfer falsiication will be subjected o the law.
This cenficate is not a dectaration of ori miay il be used as a deciaratian of ongin.
Este documento certifica que fos productos destritos agul fugron many bados yio dos de acuerda con ia especilicacion oo rel v satislace bos requenmienios.  Esta i S GMite un slstema i yes vilido cor firma electronica.  En el cenificado onignal ¢ lopolipn:
Tenaris (verde) astd impresa an la hoja. n caso de que & poseedor del cerificaco ¢ ra Iotocopia del misme, debsr garantizar la conformidad cor el original, y se hace réspansable por cuaiuier uso flegal o indebido. Cualquier alteracion yia falaificackin seea sujela 4 la ley.
Este certificado no s, ni puede ser usado, coma una declarscion de origen, _ DICA 777 04 O
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- Tubos de Acero de México, S.A.
m :m q-m Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pagina: (52) 229 989 1120 fax

05027190 4/5
Date/Dia:  17/11/2005

Customer/ Cliente; PLESA AMNAHUAC Y CIAS, S.A. DE C.V. Cuslomer’s Order / Cliente Orden - ltem N* Gustomer’s Reference / Relerencia del cliente Manufacturer's Works Order N* / Confirmacién de Venta
082716/01

Manufacture Process [ Proceso de fabricacion. Product Type / Tipo de producto. Surface / Superficia.

SEAMILLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Normas o especificaciones. Steel Grade / Grado de acero. Ends / Extremos. NORMAL BEVEL

API 5L/ASTM A106/ASME SA106/ASTM AS53 B/X42 PSL1 BISELADO NORMAL

Dimensions / Dimensiones. Length / Longitud Quantity / Cantidad. 7 Pcs/p=z Mominal Weight / Peso Nominal

73.00 X 5.20 MM 6.00 / 6.50 MTS 8.62 KG/M

2-7/8 X 0.203 INCH 19.70 / 21.30 FT : i 5.79 LB/FT

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARTA

MATERIAL LIBRE DE CONTAMINACION DE MERCURIO.

FABRICACION DE TUBGO: LAMINADO EN CALIENTE ¥ SIN COSTURA.

CONTROL VISUAL ¥ DIMENSIONAL: SATISFACTORIO.

NO REPARADO POR SOLDADURA.

LA DUREZA CUMPLE CON LA NORMA MACE MR 01-75 ULTIMA EDICION.

EDICION DE LA NORMA : ASME SA 106/01.

EDICION DE LA NORMA : MNACE MR-01-75 ULTIMA EDICION

EDICION DE LA NORMA : ASME SA 53/01 Addendum 2003.

EDICION DE LA NORMA: API 5L, 43° Edition 2004.

-EDICION DE LA NORMA : ASTM AS53/04a.

EDICION DE LA NORMA : ASTM Al06/04b.

TRATAMIENTO TERMICO: DIRECTO DE LAMINACION.

CONTROL NO DESTRUCTIVO: SATISFACTORIO.

METODO DE INSPECCION: E.M.I. (FULL LENGTH) LONG. (EXT.) NOTCH 12.5%.
ESTE PRODUCTO FUE CORTADO EN DOS TRAMOS. LOS ENSAYOS DE TRACCION FUERON REALIZADOS SOBRE LA CANTIDAD PRIMARTIA.

PRESION DE PRUEBA HIDRAULICA: 207 Kpa*100 = 3000 Psi (5 seg.)
TAMSA REF: 571975

This s 1a certify that the products described heare in wers mantfactured, sampled, tested, andion i with the 5§

4 and meels the requirements in all respects. This certificate is issued by a computenzed system and i s valid with edectronic signature. Or 1he original certificate the trade-mark green colored
Tenaris' is slamped. In case the owner of the onginal cenficate would releasa a copy of it, he must attest it condormity to the original one, faking upon himsell the responsibility for any urilawdul o not allowed use. Any alteration andior falsification wi! be subjectad (o the law.
This certificale is not a declaration of origin nor may it De used as a decaration of angn.

Esta documento cerifica que 1os prodoctos descritns

lueron manulacturades, probados yio inspeccionados de ia ficacion de y satistace los.

q 2 Fale cenificads se pmite medianle un sislema computarizado ¥ es vilide con 1irma electrdnica.  En el cerdilicada original &l logotipe

En caso de qUe & posesdor del cerflicaco enliegue una folecopia del mismo, debend garantizar la conlormidad con el adginal, y 58 hace responsable por cualguier uso legal o indebido. Cualguier alteracion wo falsificacion serd sujeta a 1o ley

e, comn una declaracion de orgern DICA 777 040

Tenarss (varde} esta impreso en

Este cerilicado no es; ni puede ser




] Tubos de Acero de México, S.A,
— m =m q-m Km 433.7 Carr. México-Veracruz
Via Xalapa
(91697) Veracruz, Ver. México

(52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina: (52) 229 989 1120 fax
05027190 5/8
Date/Dia: 17/11/2005

Customer/ Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Gliente Orden - ltem N* Customer's Relerence / Referencia del cliente Manufacturer’'s Works Order N° / Confirmacion de Venta
082716/01

Manufacture Process / Procesa de fabricacion. Product Type / Tipe de producto. Surface / Suparficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
{stancard or Specification / Normas o especificaciones. Steel Grade / Grado de acero. Ends [ Extremos. NORMAL BEVEL

API 5L/ASTM A106/ASME SA106/ASTM A53 B/X42 PSL1 BISELADO NORMAL

Dimensions / Dimensiones. Length / Longitud, Quantity / Cantidad. 7 Pcs/pz Nominal Weight / Peso Nominal

73.00 X 5.20 MM 6.00 / 6.50 MTS 8.62 RG/M

2-7/8 X 0.203 INCH 19.70 / 21.30 PT . E 5.79 LB/FT

TAMSA QUALITY DEPARTMENT SIGNATURE

QUALITY G-I CHIE : ERTIFFCATION DE
DEPTOD, CEFj = IDAD RESPONSABL DESTY . CERT IS CACTON DE LIDAD
MOLINA | >

Z AVILA ;X

Cuality System Certified
N® 110850

Thiz is to eerily thal the products

sampled, tested, andlor inspacted in accondance with the specitication referenced and meets the requirements in all respects. This certificate is isseed by a computarnized system and it is valid with electronic sgnature. On the enginal cenificate the trade-mark green colored
Tenaris' i stamped. In case the owner of the ongingl cerificate would release & copy of it, he must altest its conformity to the original one, 1aking upon himself the responsiility for any unlawful or not allowed use. Ary ardtfor fication will be
Thig certilicate is not a declaralion ol orgn nor may it be usad as a declaration of origin,

o the law.

Esle Fica quie los descritos agui fusron i vl inspecci de acuerdo con [a ilicacidn de ia y satisface los i . _Este icado se emite ante un sistema

putar s vilido con fima ica. Enel { gnal ol logoline
Tenarls (verds) est impreso en ka hoja. En caso de que ol possedor del ceniticado entreque una folocopia del mismo, deberd garantizar (3 conformidad con el origingl, y $& hace responsable por cualquier Lse legal o indebida. Cualquier ateracdn yio falsdicacidn serd sujelz a la ley.

Este ceificado no es, ni puede ser usado, coma una declaracion de origen, “ DICA TTT 04 0




